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Issue Date:

12 006 R-1

February 15 2012

Product Name:

GIG-ARRAY

GIG-ARRAY Plug and Receptacle and CAP.

Product Manager:

Talee Luo

Subject:

Product Change Notification

Distribution:

Global

Type of Change:

Materials Change

Change Description:

Change the resin from Zenite LCP to Vectra LCP.and use 25% regrind.

Rev.1: As per the revison, Some more PN's which were affected by this materials change were

added to the affected parts list.

Reason for Change:

Strengthening our position in the marekt through continuous improvements of products. We will change
the LCP material and apply regrind. Optimizing manufacturing but no impact to the Form/Fit/Function. A

Minimize cost impact to customers.

Affected Parts:

Attached List.

Effective Date of Change: May 15 2012
Last Time Buy Date: N/A N/A N/A
Last Disty Return Date: N/A N/A N/A
Datasheet Attached? N/A

Qual/Test Data Attached? Yes Enclosed
Samples Availability Date: January 08 2012
Available Alternatives? N/A

Questions?

Contact your local FCI Representative

Talee Luo

8676988669299 / luota@fci.com





Product Test Laboratory

FCI Connectors F i
Dongguan Ltd. ~
Ngnggifms,‘,a, Shatian LABORATORY TEST REPORT -/

Town, Dongguan City,
Guangdong PRC.

REPORT NO. DATE OF REPORT DATES TESTED TESTED BY

DL-2011-05-010 24/May/2011 17/May/2011-23/May/2011 Min Chen

REQUESTOR TITLE Prepared By/Title Approved By/Title

Gig-array connector

Re-Qualification Testing for Resin Conversion Min Chen Gentle Zeng

Nickor Zuo

1. PURPOSE

Re-qualification testing was performed on Gig-Array connector, which resin had been converted Zenite into
Vectra, to assess conformance to FCI product specification GS-12-192 (Rev K, Jul 23™ 2010) and GS-20-
016(Rev F, Sep 22" 2008).

2. CONCLUSIONS

The test results showed that the Gig-Array connectors can meet the specified requirement.

3. SAMPLE DESCRIPTION

3.1 The samples were received on May 17", 2011.
3.2 Prior to testing, the samples were examined at low magnification and judged to be acceptable for testing.

i Gig-array ”
55701-001 receptacie 11951E02 Copper Alloy | Au 30u LCP 5
10060911-001LF Gig-array plug 11941CX1 Copper Alloy | Au 30u” LCP 5

3.3 Test sample photo:

Gig-array receptacle Gig-array plug
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4. TEST DESCRIPTIONS

Re-qualification testing was conducted with two groups for resin conversion. The test methods are
described in FCI specification GS-12-192K and GS-20-016F, under the clauses listed in the following table.

Test item Para NO. Group 1 Group 2
Visual examination 54 1,7 1,3
Insulation resistance 6.2 2,5
Dielectric Withstand Voltage 6.3 3,6
Thermal Shock 8.4 4
Resistance to solder heat. 7.3 (GS-20-016) 2
Sample Quantity 2 3

S. TEST METHODS/REQUIREMENTS

5.4 Visual examination EIA-364-18B N/A No Damage

8.4 Thermal Shock EIA-364-32E -55~85"C 5cycles No Damage

6.2 IR ElIA-364-21D 500VDC, 60s No Damage

6.3 DWV EIA-364-20D 500VDC, 60s No evidence of arc-cover

260C 10seconds
Resistance to oL (For lead free) No evidence of physical
7.3 solder heat GS-20-016 235°C 10seconds or mechanical damage.
(For SnPb)
6. TEST RESULTS

GROUP # 1 TEST RESULTS

1 Visual examination No Damage Initial No Damage Pass
2 Insulation resistance 5000M @ min 1" IR 2099800M Q min Pass
N:rs-\gs:rn;ﬁ;f No arc-over and
3 | Dielectric Withstand Voltage insulation 1 DWV insulation Pass
breakdown breakdown
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Thermal shock No Damage Thermal shock No Damage Pass
Insulation resistance 1000M @ min 2" IR 2532600M Q min Pass
N aroover and. d No arc-over and
Dielectric Withstand Voltage insulation 2" DWV insulation Pass
breakdown breakdown
Visual examination No Damage Final No Damage Pass
Initial (Unit: Q) After thermal shock(Unit: Q)
Sample 1# Sample 2# Sample 1# Sample 2#
6.1937x10" 2.0998x10" 7.7015x10™ 3.0631x10"
9.2592x10" 1.7658x10" 6.8625x10" 2.4762x10"
2.1800x10" 3.4108x10"™ 3.1318x10" 5.5987x10"
1.3322x10" 6.5606x10" 2.9553x10"® 5.0688x10"
3.8294x10" 1.1988x10" 1.7618x10" 1.2862x10"°
5.0652x10" 4.0987x10" 5.2130x10™ 3.0993x10"
4.7379x10" 5.9514x10" 3.3423x10"? 2.5326x10'?
8.0810x10" 8.3123x10" 8.3392x10" 7.5211x10™
1.9218x10" 2.1832x10™ 2.9341x10" 4.9851x10"
5.2761x10" 8.4015x10" 4.9381x10" 6.1533x10"
Min 2.0998x10" Min 2.5326x10'2
Ambient Temp. 21C Ambient Temp. 21°C
Relative Humidity 75% Relative Humidity 70%

Table 1: IR measurement

GROUP # 2 TEST RESULTS

Visual examination No Damage Initial No Damage Pass

Resistance to N%ﬁ;’ﬁgc:rd Resistance to No physical or Pass
solder heat mechanical damage. solder heat mechanical damage.

Visual examination No Damage Final No Damage Pass
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7. EQUIPMENT

Item Model ID Number Last Cal. Cal. Due
Microscope Nikon(SMZ645) 1019652 N/A N/C
. Essemtec AG
Convection Reflow Oven (RO400FC) N/A N/A N/A
Megohmmeter 4339B DG-Q-0029 07-Jan-2011 06-Jan-2012
Dielectrimeter DMG50 DG-Q-0185 20-May-2011 19-May-2012
Thermal shock chamber TS120 DG-Q-0255 21-Aug-2011 20-Aug-2012
N/C =Not Calibrated
N/A= Not Application
8. REVISION RECORD
Revision Affected . e Revision
Level Pages 2EEEAEET Date
A All Original Release 24/May/2011
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Product Test Laboratory
FCI Connectors

o ha. Shatian LABORATORY TEST REPORT

Town, Dongguan City,
Guangdong, PRC

REPORT NO. DATE OF REPORT DATES TESTED TESTED BY
DL-2011-11-007A 3/Feb/2012 14/Nov/2011 to 8/Dec/2011 Chao Li
REQUESTOR TITLE Prepared By/Title Approved By/Title
i . Gig-Array Regrinding Resin .
De-Feng Qin Re-Qualification Testing Chao Li Gentle Zeng
1. PURPOSE

Re-qualification testing was conducted on Gig-Array connector for two type resins with 25% regrinding (the current
resin and the new resin) to assess the conformance to FCI product specification GS-12-192, Rev. K (23 Jul 2010).

2. CONCLUSIONS

The Gig-Array connector successfully passed all tested items and met the requirements of product specification GS-

12-192K.

3. SAMPLE DESCRIPTION

SAMPLE DESCRIPTION
Part numbers of Traceability | Contact Contact
the products to Description Manufacturin Base Platin Housing Material | Quantity
be tested g Lot Info Material &
Gig-Array 20mm plug LC.P 10036932
55727-001LF . 2 Copper (Zenite 5244L WT)
Current resin | 255°mbly 296 signal positions N/A Alloy GXT and 16-522-015 2
use of 25% regrinding resin (Zenite 6130L WT)
Gig-Array Smm receptacle LC.P 10036932
55701-001LF assembly 296 signal positions N/A Copper (Zenite 52441 WT) 2
Current resin fg oy & " POSIle Alloy GXT and 16-522-015
use o oregrinding resin (Zenite 6130L WT)
Gig-Array 20mm plug LCAP 10036932
55727-001LF assembly 296 signal positions N/A Copper (Zenite 5244L WT) 5
New resin 1 . Alloy GXT and 16-522-027
use of 25% regrinding resin ( Vectra E130i Na)
Gig-Array Smm receptacle LC.P 10036932
55701-001LF assembly 296 signal positions N/A Copper (Zenite 5244L WT) )
New resin o . ) Alloy GXT and 16-522-027 (
use of 25%regrinding resin Vectra E130i Na)
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3.1 Samples were received at the laboratory on 11 Nov 2011.
3.2 Prior to testing, the samples were examined at low magnification and judged to be acceptable for testing.

3.4 Photo of test samples:

Gig-Array Plug and Receptacle

4. TEST SEQUENCES
Testing was conducted in accordance with FCI product specification GS-12-192, Rev. K (23 Jul 2010). Testing

included one group with two type resins (the current resin and the new resin) for re-qualification test.

Test Items TEST SEQUENCE
Group 3

Visual examination 1,8

IR 2,6

DWV 3,7
Thermal Shock 4
Cycling Temperature and Humidity 5

Sample quantity 2sets

IR = Insulation Resistance

DWYV = Dielectric Withstanding Voltage
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S. TEST METHODS/REQUIREMENTS

Clause# Test Items Test Method Condition Requirement
5.4 Visual examination EIA-364-18B N/A No Detrimental Condition
Initial:5000MQmin
6.2 IR EIA-364-21D 500VDC,60s After-1000MOQmin
6.3 DWV EIA-364-20D 500VDC,60s No Areing, Llelfllj‘fge current =
8.4 Thermal Shock EIA-364-32E -55~85°C,5cycles No Damage
82 Cycling Temperature Method 3,
’ and Humidit EIA-364-31C 25~65°C,95%RH, No Damage
Y 10hours/cycle, 50cycles
6. TEST RESULTS
6.1. Test results of Current Resins with 25% regrinding:
GROUP # 3 TEST RESULTS
Step # Test Requirement Step Description Result Comments
1 Vl'sual' No Detrl'n.iental Initial No Detriment Pass
examination Condition
2 IR >5000MQ Initial IR >17000 MQ Pass
No Arcing, Leakage o No Arcing, Leakage
3 DWV current<ImA Initial DWV current<ImA Pass
4 Thermal shock No Damage Thermal shock No Damage Pass
Cycling Cycling
5 Temperature and No Damage Temperature and No Damage Pass
Humidity Humidity
Final (After
6 IR >1000MQ Environmental >6110 MQ Pass
Condition)
. Final (After .
7 DWV No Arcing, Leakage Environmental No Arcing, Leakage Pass
current<ImA iy current<lmA
Condition)
8 Vl.sual. No Detr%rr.lental Final No Degradation Pass
examination Condition

The detailed IR test results are given in the Appendix 1.
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6.2. Test results of New Resins with 25% regrinding:

GROUP # 3 TEST RESULTS

Step # Test Requirement Step Description Result Comments
1 Visual examination No Detrl.n.lental Initial No Detriment Pass
Condition
2 IR >5000MQ Initial IR >16200MQ Pass
No Arcing, Leakage . No Arcing, Leakage
3 DWV current < ImA Initial DWV current< ImA Pass
4 Thermal shock No Damage Thermal shock No Damage Pass
Cycling Cycling
5 Temperature and No Damage Temperature and No Damage Pass
Humidity Humidity
Final (After
6 IR >1000MQ Environmental >7020MQ Pass
Condition)
. Final (After .
7 DWV No Arcing, Leakage Environmental No Arcing, Leakage Pass
current< ImA . current <ImA
Condition)
8 Visual examination No Detrl.n.qental Final No Degradation Pass
Condition
7. EQUIPMENT
Item (Equipment Name) Manufacturer ID Number Last Cal. Cal. Due
Microscope Nikon(SMZ645) 1019652 N/C N/A
High Resistance Meter Agilent(4339B) DG-Q-0029 11-Jan-11 10-Jan-12
Dielectrimeter Sefelec(DMGS50) DG-Q-0185 20-May-11 19-May-12
Thermal shock chamber Votsch(VT 7012 S2) DG-Q-0190 12-Aug-11 11-Aug-12
Temperature and Humidity Votsch(VC4018) DG-Q-0045 7-Jan-11 6-Jan-12
chamber

N/C=Not Calibrated
N/A=Not Applicable
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8. REVISION RECORD
Revision Affected Description Revision
Level Pages P Date
A All Original Release 03/Feb/2012

This Laboratory Test Report shall not be reproduced except in full unless written permission is received from the Laboratory Manager
The contents are guaranteed to be originals (not modified) only if this report is received directly from the Test Laboratory Staff

Form E-3707 Rev. A

Page 5 of 6






Report No.DL-2011-11-007A F.:_/J
Appendix 1: Detailed IR measurements for two type samples
IR test data Unit: Q
Spec:Initial:5.0E+9QMin  Afte:1.0E+9QMin
Current Resin New Resin
Final Final
Initial After Environmental Initial After Environmental
L Condition Wi Condition
1# 2# 1# 2# 1# 2# 1# 24
1 9.30E+10 | 3.16E+10 | 9.13E+10 | 1.44E+10 1 3.97E+11 | 4.22E+10 | 1.45E+10 | 1.64E+10
2 3.51E+10 | 2.11E+10 | 1.38E+10 | 2.00E+10 2 6.15E+10 | 4.58E+10 | 7.02E+09 | 8.03E+09
3 6.21E+10 | 5.93E+10 | 1.06E+10 | 2.50E+11 3 5.07E+10 | 1.90E+10 | 7.33E+09 | 1.35E+10
4 7.84E+10 | 2.79E+10 | 1.43E+10 | 4.32E+10 4 2.91E+10 | 2.37E+10 | 2.58E+10 | 1.42E+10
5 1.77E+10 | 2.37E+10 | 2.17E+10 | 3.33E+10 5 2.28E+10 | 2.68E+10 | 1.53E+10 | 2.15E+10
6 1.70E+10 | 1.74E+10 | 2.63E+10 | 4.33E+10 6 1.77E+10 | 3.94E+10 | 3.34E+10 | 7.13E+09
7 1.88E+10 | 1.76E+10 | 6.52E+10 | 3.22E+10 7 1.93E+10 | 2.01E+11 | 3.17E+10 | 1.39E+10
8 3.14E+10 | 1.69E+11 | 1.15E+10 | 4.39E+10 8 1.91E+10 | 3.40E+11 | 9.69E+09 | 5.81E+10
9 1.92E+10 | 7.79E+10 | 2.88E+10 | 1.95E+10 9 2.71E+10 | 2.95E+10 | 3.65E+10 | 1.01E+10
10 | 2.57E+10 | 2.03E+10 | 2.26E+10 | 6.11E+09 | 10 | 2.25E+10 | 2.03E+10 | 1.62E+10 | 7.08E+09
11 1.39E+11 | 2.53E+10 | 1.42E+10 | 2.96E+10 | 11 | 2.17E+11 | 1.62E+10 | 9.30E+09 | 1.38E+10
12 | 6.64E+10 | 1.84E+10 | 1.28E+10 | 1.53E+10 | 12 | 1.80E+10 | 8.70E+10 | 7.31E+09 | 2.80E+10
13 1.76E+10 | 2.35E+10 | 3.69E+10 | 1.72E+10 | 13 | 1.72E+10 | 2.80E+10 | 1.82E+10 | 1.18E+10
14 | 2.61E+10 | 3.21E+10 | 3.48E+10 | 1.00E+10 | 14 | 3.49E+10 | 2.71E+10 | 2.62E+10 | 1.43E+10
15 | 4.18E+10 | 2.13E+10 | 3.49E+10 | 4.76E+10 | 15 | 2.66E+10 | 2.13E+10 | 2.17E+10 | 2.56E+10
16 | 1.53E+11 | 3.32E+10 | 1.14E+10 | 1.82E+10 | 16 | 2.07E+10 | 4.72E+10 | 2.92E+10 | 8.37E+09
17 | 1.73E+11 | 2.06E+10 | 1.79E+10 | 1.08E+10 | 17 | 1.87E+11 | 3.39E+10 | 3.29E+10 | 1.60E+10
18 | 2.85E+10 | 5.15E+10 | 1.71E+10 | 1.09E+10 | 18 | 2.06E+10 | 4.17E+11 | 2.11E+10 | 2.57E+10
19 | 1.82E+10 | 2.65E+10 | 2.98E+10 | 2.22E+10 | 19 | 1.82E+10 | 2.28E+10 | 1.86E+10 | 1.15E+10
20 | 1.76E+10 | 2.65E+10 | 1.80E+10 | 3.16E+10 | 20 | 5.63E+10 | 7.64E+10 | 1.47E+10 | 2.07E+10
Min 1.70E+10 6.11E+09 Min 1.62E+10 7.02E+09
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